200 EXC SGP 2001 <2001><ASIA><727010>
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Pos Part Number Description Additional Text Quantity
0 49003350000 FOOTREST REAR R/S CPL. 200 EXC SGP 1.00
0 51203049000 FOOTREST BRACKET REAR R/S 200 EXC SGP 1.00
0 5230805100004 SPOILER R/S ORANGE GS '99 1.00
1 51203002044 SUB FRAME 125 EXE CPL.ALU 2000 200 EXC SGP 1.00
2 51203048000 FOOTREST BRACKET REAR L/S 200 EXC SGP 1.00
4 49003250000 FOOTREST REAR L/S CPL. 200 EXC SGP 1.00
6 49009082000 flanged hex nut DIN 6927 M10 W 2.00
7 0107080203 AH OVAL H.SCREW DIN0170-M 8X20 4.00
10* 52303016000 CENTERSTAND SGP. 2001 1.00
11 54603027000 SPRING HANGER '90 1.00
12 10003021000 STAND SPRING SHORT 2.00
13 50303018000 RUBBER L=145MM 1.00
14 58303070000 STOP RUBBER M8 1.00
15 0934080003 Hexagon nut DIN934 M8 1.00
16 54310086200 Self locking nut M8 10.9 2.00
20 5030805000004 SPOILER L/S ORANGE '98 1.00
21 52308093000 DECAL OVAL SPOILER 2001 1.00
30* 51211075033 WIRING HAR. EXC 200 SINGAPORE 1.00
31 58211031100 BRACKET FOR FLASHER RELAY 1.00




32 51011050000 FRONT BRAKE LIGHT SWITCH 1.00
33 54611090000 RETAINING PLATE FOR BATTERY'97 1.00
34 57013072200 FRAME ASSY 1.00
35 51111008000 BATTERY 12V 3AH YUASA 1.00
36 59011055000 BATTERY CARRIER PLASTIC BLACK 1.00
37 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 3.00
38 58011109110 Plug-in fuse, big 10A 1.00
39 51211081000 FLASH.WIRINGHARN.REAR EXE 2000 1.00
40 50211510010 * CABLE FOR HEADLIGHT '93 SGP 1.00
50 50311065000 IGNITION LOCK CPL. ZADI '99 1.00
60 52302091000 THROT.CABLE W.DISTRIBUT.SGP'99 1.00
61 58302001400 ALU-HANDLEBAR SILVER "4T"" 200 EXC SGP 1.00
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